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Name of Packing
container

N TS

Battery Model :

BOE A

Applicant

TR FLPARAS

five layers of corrugated carton

HCP705076NFC-3S1P

YL FRREIRAT PR 2 7]

Shenzhen Honcell Energy Co., Ltd.

RETH FINRBHE I B ARF R A A

Dongguan ZRLK Testing Technology Co., Ltd.
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(R E Chinese 2 BLABAR
Sample name %X five layers of corrugated cartons
English
N =
it A HCP705076NFC-3S1P(%ilEfE: 11.1V, 3450mAh, 38.29Wh)
Battery Model
0 e
i 55 #01, #02, #03
Sample No.
i 3 e
PR P SR T A
apaprlri]c?a%t Shenzhen Honcell Energy Co., Ltd.
m VRYITS A i IX G o 3B 194 5 1A% Ui % A4 A J 6128
Add 612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District,
ress Shenzhen, 518109, China.
Al N
TR P IR AR A
anplgggétr 0 Shenzhen Honcell Energy Co., Ltd.
m VRYIT A iKMo A3E 194 55 1A% i % A4 A J 6128
Add 612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District,
ress Shenzhen, 518109, China.
RG] K

Manufacturer of
the packaging

IREETT M S AR A BRA #]
Dongguan yuding paper products Co.,LTD

JTARARSETIEREAR N 260 5 2 5 105 =

Aj%ffss Room 105,building 2,No.2§O,Qingxi Dongfeng _Road,Qingxi Town,Dongguan
City,Guangdong prowince.
Wity BATE (4TI a1 M) (22 TR B4 AR R 6.1.5
I, a a S DT V)1 S lL SR ER (22 1211 hR) TG A.
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test methpd Model Regulations (22" Rev. edition) test requirements for packaging 6.1.5
and criterion
AL AR
FA%
Spec. and 2R HZFARAAE, RSP 415mm*260mm*205mm
Name of
Packing
container
eI
Packing P1 965 IB
Instruction
K7 T LA 4046 (415mm*260mm*205mm), N3 40 #Hh, bR EZ) 7.27kg, W3EMFE
A2 1 450 1 # 8.5kg-
Packing method | Rectangle corrugated carton (415mm*260mm*205mm), containing 40 lithium ion batteries,
the net weight of batteries is 7.27kg, the gross weight of package is 8.5kg.
ok FEER I S5 A
Pretreatment WEIRZ: 21°C-25°C; MEIRAL:  48%RH - 52%RH
environment Ambient temperature: 21°C - 25°C, Ambient humidity: 48%RH - 52%RH
condition
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G IGEEY i
Accepted 2023-06-30 _22: cEilat)i 2023-06-30 ~ 2023-07-04
date

far i 15 H 3m stacking test
3m HERG AL

Test items
HERDEAT 115.89kgf 24 /NI 5 4l A0 A8 2R R F R NN B il Y, T2 BUAS 4R
R AT REXT I8 a2 A AN AR, B0 T BE B A i R e g B e 1 M R AN A 2 AR
Uz
Rl Stacking load 115.89kgf for 24h, no sample leakage. None of the five layers of

Conclusion | corrugated cartons showed any deterioration that could adversely affect the safety of
transport, nor any deformation that could easily reduce its strength or cause the packing to be

unstable.
2k Hi(Issue date):  2023-07-05
L h | R W e ¥ %
(TS TR ) FH-A~| (5B TR (?i*ﬁ HA) 2
Tested by: . Checker Yo W pprover I go
(Test Engineer) Hf«/\f% Ll (Item Engineer) MT (Eﬁgt?écil f{l(.f.s 'M/lvﬂ
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ARG S NEI AN ) KT i
e AR H 44 71 Standard requirement or kg 1 T;e/st"( HE
No. Name of test the clause number of Test result lusi Remarks
standard conclusion
A CRTfak i
B W L E
SiTHR)E 6 3 ' S oy 3
&) (22 EATROR 6 M |y o0 py st
. UNITED NATIONS The batterv d t
3 RHEFL iR % R j @ battery does no itk
1 ; ecommendations on leak out of the inner /
3m Stacking Test the TRANSPORT OF Passed
package and the
DANGEROUS GOODS" ;
, package is not
Model Regulations (22"
" deformed.
Rev. edition) test
requirements for
packaging’'s 6.1.5
IR A T S HERD 2
fiN: 115.89kgf
P=KX (Hh—h)Xm
P—Im#E s, AN
peE Rk | TH
IR W | TR
A) (22 BITH) S 6 AU
SRR ER 615 | N MR,
o UNITED NATIONS | L9 ‘
2 iﬁﬁ%iﬂam "Recommendations on | M-#E2AFBE, # Gl /
Stacking load the TRANSPORT OF | i NT 7 Passed
DANGEROUS GOODS" | The stacking load is
Model Regulations (22 | calculated as follows:
Rev. edition) test 115.89kgf
requirements for P—Load loaded in
packaging’s 6.1.5 kilograms
K—Coefficient of
inferiority 1
H—Stacking height is 3
meters
m—Gross weight of a
single package in kg
MR FA 15 2% SN N
U‘]Jﬁﬁﬂ.fﬁm”*‘ﬁ: WERSEZ: 21°C-25°C; HIEIRE: 48%RH - 52%RH
Test environment

condition

Ambient temperature:

21°C - 25°C, Ambient humidity: 48%RH - 52%RH
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WA AR B WS e H R HE H
Equipment name | Equipment Number | Equipment Model Cla. Date Next Cal. Date
HEL I HE RS I AL
Battery stacking ZKSB-1130 ASTD-DM-2T 2022-11-16 2023-11-15
tester
ﬁR ZKSS-1013 25FT 2023-01-02 2024-01-01
Tapeline
T A
Electronic platform ZKSB-1057 M8B 2023-01-02 2024-01-01
scale
TR BE R SRAY
Temperature and ZKSB-1066 HTC-6 2023-01-02 2024-01-01
humidity recorder
ARSETT ARG I AA PR 2 7 FE5U, HTH
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R A ER AN SN A
The package photo

*** The end ***
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Important Notice
AHE T ZRLK 25 3 T
The test report is invalid without the official stamp of ZRLK.
REARRIEFHF R, A5 H 12 H AR .
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TCHEE N R A R g N R4 Tk
The test report is invalid without the signatures of Approver, Checker and Compiler.
BN SERR AR S R TR, FRORAIE F AR 44 FORE 5 DL RIS S SRR ] 5 U ASAS: I A AN AR 4E
FEARTAH R B4 -
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

TR IR AT B ) AL 3 AR IR B T AT G EORHEAT 1k, A FoAh A28 5 v s A mT e 4 e
R IR B AR 45 A7 K 2 )5

The packaging prepared as for transport was tested in accordance with the appropriate
requirements of this Chapter and that the use of other packaging methods or components may
render it invalid. A copy of the test report shall be available to the competent authority.

AR IR BT R

The test report is invalid if altered.

PRI AR S A U, N TR S 2 B RN ke A iR .

Obijection to the test report must be submitted to ZRLK within 15 days.

AAR AT IEREFE i 47 5T

The test report is valid for the tested samples only.

AR 150 o 0] B 180 5 % A A < e e 0 B4 A5 3l A ks AT EBC ) A 000 2

ZRLK's liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

A P SN FE S .

The Chinese contents in this report are only for reference.
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